TRAérf}OR
SHIG 16 HP
+MC BOLENS MODEL 1656 (H-16)

"ur“ Serial Number
001

thru
03989999

0 S0 S S S ] ) ] ] S ] o ) U
SEEEEESSEEER RS S555S

(D A A (DA WD A (DA (R A D (R A D ()

PARTS LIST

SehEtiah
2555
AR



BOLENS 16 HP TRACTOR
L

Figure 1 TRIM ASSEMBLY
2




F*MC

MODEL 1656 {H-16)- Serial Nunber 0100101 thri 0395999

REF. PART NO. REF. PART NO.
NO. NO. DESCRIPTION RECFD, NO. NO DESCRIPTION REQ'D.
1 1727239 Decal {Engine Covery o000 1 404 1115931 Maching Scrow,
2 1724085 Engine Cover ............... 1 174200 578, 0 L 3
2« 1186000 Rourtd Head Screw . 4 41 1188458  Tinnarman Mot 1.4, .,....... A
4 1723585 Hoodand Ghll Assy. wiuDecals 1 42 1723047 Capscrew, 3/B- rlﬁ % 3;4 ,,,,, a
b w 11BEA72  Screw, 5M6-1Bx &/B_ ... 10 43 1714642 Brace | 4
& 17723306 Decal rlnstrumem Panall (17 .. f 44 1724856  Speed Cllp .................. 1
1727419 Decal (Instrumant Panel] (2} (3) 1 A5 |1723B%G  Bide Panel, RH ... 1
A1723391  Instrument Pans! ..o 1 46 1727411 Decald (Lift Indic a1m] ......... 1
A 1r2esd Wrellip oo ? 47 1721911 Side Panet Suppor, WH. ., ., 1
9w 168388 Mul with Washer, 1/4-20 .. ___ 4 4 1185872 Sgrow BA16-1Ex 5/, ... .. G
10 17225929 Bumper..................... 1 4% 185873 Mut, Tinrerman 51618, ... 5
1 I7§7236 Hood Slop (1) ... ... .. 1 50« 1110H08 Lock Nut, 3/8. . ... ... 12
1725637 Lanyvard (20030 . ..o 1 91 e 100770 Capscrow, 3/8-16 « 2-374 ., 5
12 1111580 Capscrew, 1/74-20» 578 01) .. 4 ad 1721912 Gide Pancl Suppon,
« 1100804 Hex Hd. Capscraw. LH Frant................. 1
/420 1220 (3 ......, 2 53 1,210 Side Panel Suppor,
13 1185893 Nut, Tinnerman “L" LH Regr ., .. ... ._..... 1
Ty oA I <0 I O 1 G4 w 111583 Screw. 1/4-20x 578, . ...._ .. 1
* 1910108  Saff Uckrng Mut, 1/4-2007) {3) 2 35 1185458  MNut Tinnerman. ..., ....., 1
14 ITIF246 Hinge ... i cicien s 1 D6 1723684 Side Paned LA .o, 1
15 = 1136327 Screw. Whiz Lock, 7 & 1100313 Capscrew 3/8-16x 7/8 .. . 4
SAtE-TR 2102 £ -0 = 1100243 Lockwasher 3/8 ... .. ... .. 3
|6 » 1186391  MNul, Whiz Lock, 5/18-18, ..., 4 S8 1721830 Pedal LH. ... ... ... 1
17 1725542 Decal (identification LHY (1], 1 B0 1723688  RBracket, Side Panel .. _...... 1
1731673 Decal (demification LH.3 LE]L?; 1 61 11776530 Duive Pin, 5716 x 2-1 ;'2 ...... 1
18 1725543 Decal fidenification BH.) (13- . 1 B2 1771913 Clip . cee 1
1731674 Decal (tdentification B.H.)Y (2113 1 63 1725812 Decal [H}fd:r:n L|ft,1 r!} ........ T
19 1728614 Decal [Tradc Marky (1) ....... 1 1727410 Dacal {Hydro LiMh (20 (31, .. .. 1
1727450 Decal (Trade Markh (2] (3h. ... 1 64 1723309 Rear Panel. ... ... ..., 1
2 1725643 Beat Shield LD L. 1 B85 1721893  Fender Support. .. ... .....o.s 1
21 » 11875589 Shakeproof Washer, Mo 10 .. K| BE 1FM930 Clamp._.................... 1
22 1187428 Self Tapping Screw ..., 2 67 1721876 Beinforcing Plate .. ..., ... .. z
23« 1100242 | ookwasher, 5/16-18 ..., ... 11 G0 1725615 Rellectar. ... ... ... ... .. 1
24 1100044 Capscrow, 5716-16 % 374 ., 14 B9 1723445 Fender 1) .., L. ... 1
25w 1107382 Flat Washor, 5516 ... ... [§2] 1721225 Fender 123 (4 . 1
26« 1V10107 Lok Nut. 5/16-98 ... ... ... 13 001185493 Spocd Nu1 EAB18. . 4
A7 1T2I037 O CHE . 1 11721904 Fender Supparl, RH. ... ... 1
23 w 1107383 Flat Washer, 308 (... ..., & T2 1721303  Fender Support, LH. ... ... .. 1
29 11//548  Shakaproof Washer, 5716 .. 1 73 AT21308  Fender Support. ... ... .. 1
3¢« 110/381 TlatWasher 144 ... L 10 T4 1721807 Fender Suppart. ... ..., 1
S1 ® 1186220 Hex Mut, 1/4-20, ..., A 75 * 1185894 Phillips Head Screw,
A2« 1187612 Lockwasher................. 2 1420 % 1020 2
I3 1722930 SeatSpring ... ooaiaa. 1 76 1185893  Tinngrman Mut, 1/4-20....... 3
34 ¢ 1100068 Capseorew, 3/816x 3/4 -, ... 2 7w 100240 Lockwasher, . ............... 1
A5 1T23EPE SeAl e 1 78 1100804 Capscrew, 1/4-20x 172 . a
B ITITAEE Laleh 11 e ieieaas 2 T8 1723507 Decal {Instruction) (17........ 1
1727127 Latch &2 il ..ol 2 1FAR7ST  Decal (Ingtruction) (21430, ... 1
T I B B | 2 G TTHBZIY  Hox bl S5A18-18 (1) 2
38 11B5BYY  Pop Rivet, 3716 i 2 81 1705805 Sowed Washor (10 .0 1
3% 1/2sR13 Decal {Instrucuons] [1] ....... 1 M.l 2730355 Spray Pa:nt, White (7] (3
1727412 Docal (nstructicns) (23] . 1 ML 1530334 Spray Paint, Blac< (2] 3

(13 Serial Muriber 01001017 thru 0199959
[ Serial Mumber Q2001 1hry (293099
£31 Sera' Mumber 0300107 they 0399994

*ommon Hardware - purchased locally (Grade 5 where applicable)



BOLENS 16 HP TRACTOR

; Ll
oAy 54
ﬁ\\_ ;!
N
" %
\.

SEE FIG. 3, PAGE &
FOR BREAKDOWN

Figure 2 ENGINE AND DRIVE ASSEMBLY
i



+*MC

MODEL 1656 (H-16}- Serial Number 0100101 thry 0398959

REF. PART NO. REF. PART NOQ.
NO. NO. DESCRIPTION REQ'D. NO. NG DESCRHIFTION REQ'D
1 1723413 Tank Strap L 1043356 Square Key, 3716« 2 ., .. .. 1
2 1733473 Cap . e 53 1720455 Dwive Shaft ... ... ... ..., 1

3 1721573 FuelTank. . ......... .. . &4 » 17110818 Soc Hd Capscraw,

4 1718185 Fuel Line Clamp . . TRk k- R T 2
& 17251 E Tank Outlet - .. ... ... ... &5 1716661 Bonded Coupling ... .. . 1
6 17235819 Fud Line, 31752 ... ... 56 1720348 Shaft Couphing ... .. ... 1
71723521 Fued Filter (1) ... .. .. ... 87 ATBOMO Fam ... ..., ... .. ... .. 1

1727491 Fuel Filter (20630 .. ... .. 38 » 1185828 Soc. Hd. Capscrew.

8 1724118 Fuel Line, 18174~ .. ., | ., 5416181 .., 7
& 17236h5 Fuel Tank Bracket . ., ., . .. 58 17234¥4  Fuel Line Clamp u’] |’h U 1
10 » 11856839 Washer, Shakeprouf 174, ... 80 170ZE2 Motor (Gasket ..., . 1
11 1723858 Spacer . . . C 61 1118808 RetainingRing ... .... ... 1
12 = 1100806 Capscrew 1,"4 2E|' * 1 1,-“4 - 62 1720285 Bavel Pinion ., . .. 1
1% = 1107382 Flat Washer, 516 ... ... .. g3 1722180 H',rdrostahc Fkq. flr‘rcl Ref.

14 » 1100242 Lockwasher, 516 ... ... .. Ma. 63 (1) . 1
15 = 1100044 Capscrew, 5/16-18 « 374 . 1727235 Hydrostatic Pkg :Incl Ref.

16 = 1100243 Lockwasker, 378 ... ...... Mo, BOY (2] ... .. .. 1
17 & 107382 Flat Washer, 3/8 . - SFREEGY Hydrosintic Phkg. (Incl Rel

18 &= 1100062 Capscrew, 3"8-16 2-1;’2 C Mo B0 Lo 1
19 1720444 Engine Pulley . . . . e B4 1185775 Capscrew {Spocialy . ..., .. 4
20 « 1185818 Sel Screw, 5/16-18 ~ 7/8 . . | 65 1720688 Fan Guard Bottom . ..., ., 1
21 1187474 EBguare Key, 174 = 2-1/4 _ . . B 1720857 Fan Guard Top ... ... . ... 1
2z ! Tecumseh Engine, HH1ECI - 67 17168362 Cotter Pin, Special 1

23 1714648 Spacer., ... .. .
24 1716642 EEItGUIde.............
26 TIE1270 Elbow, B0° L.
26 1727284 Exhaust Manifold ... L.
27 17258642 Support, Exhaust Manlfold | .

28 * 1111601 Capscrew, 1/4-20 = 1-344 . . .
[ ]
. .
[ ]

B8  T1BS37S  Cutting Screw.

1/4-20 ¢ 374 | .
63 1723130 Saddle Clamp .
70 = 1186211 Hax Wut, 5-"1624
1 1724404 Suppart, Muffler .0 L.
72 1111615 Screw . . .
73 1723605 Stde Panel Bracket .
74 = 1185972 Screw_ 5/16=-18 = &/8
70« 1185498 MNut, Type "7, 5/16-168 ., ..
76 = 1185873 Nut Tlnnarman SM5-18 .
77 1723697 Panel Support . e
T8 17235854 Bumper.............._
8 1724403 Spacer .. ... L.
g0 « 1100770 Capscrew, 3/8-16 = 2-3/4 . . .
B1 » 1703805 Lockwasher, 378 ... .. .. ..
B2 » 1T2GBOE Scraw, 3/8-16 = 348 .
B3 1721590 Seal Washer ... ...
&4 1MBY30  Hetaining Ring . ... ... ...

11101068  Lock Mot 1/4-20, . ... .. ..
11859687 HAound Head Screw ., ., ..
1187559 Shakeproof Washar, #10 |, .
d2 1723659 Bracket, Thrattla Wire .. .
33 = 1111592 Capscrew, 1/4-20 = 5/8 , . .,
24w 1187612 Lockwasher ... ... ...,
25 = 1186229 Hex Mut, 1/4-20 ... .. ...,
A6 1723054 Shield Assy., Muaffler _ ... ..
37 = 1100078  Capscrew, 51618 = 7/8 .
28 » 11B6230 Hex Muk 5711618 ... ... ..
39 1723055 Muffler , e
40 1723131 "W Eﬂlt

n;_;m~...J_|._q.:;;_n_|._n.;u_n_._._;_;_p._n_im_;m-q-q[\};;:r\}mm_u_.-.A._;-L_.LU'._L_LN

il ¥ T ST = - S I R A O LG G A N R i [ R O

41 1716570 Bait, 42-1 ’2" Matched &5 1185605 Ball Bearing .. ... ... ... .
Setof2 (PTOH....... ... 1 88 1185648 RetainingRing .. ... ... ..
42 1720573 EBelt, 34° Matched Set of &7 1715785 Support Housing .
2 (Emging Drive} ........ 1 A8 = 1100043 Capscrew. 3°8-16 x 1-1/8 .
43 » 1103484 Sat Screw, 3/8-16 = 1/2 ., .. 2 89  11B59768  Groase Fitting |
44 1720365 Oriven Pulley . ... . ... ... 1 20 1185010 Meadle BEraring
4% 1185838 Bgaring Flange . .. .. .. _. P g1 1185224 Ol Seal . . .. V.
46 1800757 Hall Bearing . ........... 1 82 = 1106880 Capscrew, 5:16-18 = 1- ‘M?- -
47 1800417  Bearing Callar .., ... ... 1 83 & 1182583 Hax Mut, 5/16-18 C-
48 1720437  Belt Guide . . .., e 2 834 1716647 Bell Guida |,
4% » 1110107 Lock Mut, 5/16- 18 . K a5 1721597  Shaft and Seal I'-"T'CII (Incl
60 1715008 Uriversat Jomnt . ... .. .. 1 Aef. Mo B3] . ... ... ... 1
51 1720438 Soupport, Bearing . . .. .., ., 1 96 1716584 Pulley PTO . ... ... .. ...,

J—

97 1714132 RubberTip . .. ... ... ..

*Furchase Parls from your Tacumsah, Lauson-Power
(1] Serial Number H100101 thro 0196999 Products outlat.
(2] Serial Number 3200101 thru 02805993
131 Serial Mumber 03000101 1he, 0399992

*Commaon Hardware  purchascd locally {Grade 5 where applcablo)



BOLENS 16 HP TRACTOR

-
|
|
|
|
|
|
|
|
L

Figure 3 HYDRO AND TRANSAXLE ASSEMBLY
B



+*MC

MODEL 1656 (H-16)- Serial Number 0100101 thru 0339999

®

REF. PART NO. REF. PART NO,
NO. NO. DESCRIPTION REQ'D NO. NO. DESCRIPTION REQ'D
1 1721932 Tube, Filter Qulltow 46 1722156 Brake Caliper Assembly . . . . 1

ta Hydroo 1), 0., L L. 47 1722083 Spring Bracket ... ... 1

1185738 Elbow, 90761} .. ... ... .. 48 1185382 Ol Seal ... ... ... . .. . .. 1
1721920 Filter Manifobd (1) ... ... .. 49 1185088 Meedle Bearing .., . ... . .. 1
1721888 Connectar (1) . . &0 1185787 Thrusl Race .. . ..., ... ... b

« 1100242 Lockwasher, 516 fI] ...... 51 1185784 Thrust Bearing .. .. ... ... 1
» 1100044 Capscrew, 5/16-18 * 3/4 (1} . 52 1186303 Aetaining Ring .. ... ... .. 1
1721921 Special Ccuphng {1} ....... 53 1720259 Eevel Gear 88T . ... ... ... 1
17188239 il Fllter (1) . . 54 1722784 Pinion Shaft 12T ... ... ... 1
1723388 Coil Spring {1} 85 1200034 HiFro Key, 174 = 7/8 ., .. 2

66 1185¥7¢ Needle Boarlng
(Closed end) . e
57 1105640 Countersunk Plpe Plug
14 NPT (2107, e
53 1110187 Dowal Pin, 5416 = R
59 ® 11B5771  Ferry Screw 3IB1E =0,
&0 1185232 Roll Pin, 316 = 1-0/4 . .., ..
61 1720252 Cover {1] .
1727133 CmrarfE-.’H e
G2 11857645 ThrustHace............
63 1183768 Thrust Baaring .. ... ... ,,
B4 1185832 Bearing Bronze . . .. ... ..,
G5 17202684 Bevel Gear 22T LH. .. .. ..

2
3

£

5

&

7

)

9

10 1185820 Clamp [1). o
11 1721802 Tank Strap [ ). e
12 » 1115831 Screw, 1;’4 20 x 5/8 :1] .....
13 » 1185456 Tirnerman Nut ... ... ..
14 1721801 Tank Cap (1], e
15 1721800 OIll Reservoir Tank {1} .....
16 1703897 Elbow (1) . Ce
17 1723386 Clamp (1).

18 1723388 OQil Line Hose {1:| .
18 1720282 Mobor Gasket ...,
20 1112808 Hetaining Ring ... .. ... ..
21 1720285 Bevel Finion .., , ... ... ..
22 1185775 Capscrew [Epaclalj .......

R i g ~ W % L\ R ey L N, TR, Y

23 1722180 Hydrostatic Pkg. {incl. 66 1722785 Gear and Carrier 59T .. ..

Rel. Ma. 19) (1} . C 1 67 1713487 Differentizl Pinion Shaft . . . .

1727235 Mydrostatic Pkg. {Incl €8 1177567 PRataining Ring . ... .. .

Ref. Mo, 19 (2] | B 1 B9 1713466 Bevel Pimon 10T .. ... . .

1732260 Hydrogststic F’kg r'"cl Rl 1712763 Thrust Washer ... .

Mo, 1853 . 1 ¥i 1185770 Bearing Bronze .. . .., ..

24 1720288 Axla, 1 72 11B5769 O Seal ..., .. ... .. S

25 1104336 Kay, 174 Sq ®1 ... 2 73 1720266 WheelHub, LH. ... . .

26 1721587 Koy, 1/4 5. = 1-1/4 o 1 74 1186295 Odl Seal ., ... ... .., .. .

27 1108848 Kay, 5/16 Sq. % 1-1/4 _ . . _ .. 1 75 1713468 Thrust Washer .. ... . ..

28 1716692 Locking Wire ., ... .. .. 1 76 1714861 Coupling ... ... ... ... ..

29 1716519 Drive Scraw L, .o ... ... 2 T 1714562 Come -, ... ... ... ... ..
30 1720271 Bevel Gaar 23T RH. . 1 78 1800338 Shim 5., ... . .. ... .., As Heqg'd,

31 185766 ThrustRace . ..., ., .. .. 2 79 1185888 Retaining Ring .. . ... ...,

32 1185763 Thrusgt Bearing - .. .. ... .. 1 80 1714572 Spring Washer ., . _ .. .

F3 0 1720282 Shim 0125 c . AR Reqd. 81 1714564 Adjusdng Nut . .. ..

34 11B5645  Moedie Bearlng C e 2 82 1180025 Retaining Ring .. ... ... ..

35 AT202ET  Gasket (1) . e
1727147 Gasker (2] 3,
a5 182682  Breathar .. ... ... ... ...
37 1723614 (Gear Case Housing (1} . ..,
1727131 Gear Case Housmg f2| |?: ..
38 1722158 PBrake Disc . . . .
39 & 1110297 Lock Mut, 58-18 e
40 1185847 Special Flat Washer . . .. . .
41 1720283 Wheel HUbB.H. ..., .... ..
42 1185642 O Seal .
43 1718067 Stud . ..
44 » 1723519 Pipe Plug, a8 {1:1 e e
* 10023T  Pipe PRug, 34 (2103 ... ...
45 1882471 Extension Spring

83  172T137 Screen (203, ... ...
84 17271368 Elbow, 90° 203 .,
85 1727230 Sucton Tube [(2Y. ... ... ..
171616 Suation Tube 230 ... ..
86 1737130 Gube 2 im, L L L.
8¥ 1727231 Ol Kiler (7] (3, -
17235392  Mose Clsmp (21 ‘?

B9 1727233 Flhow (2)43) e
A 1723456 (Gear Lube FPOO O35

_l._-._......—-_l._l_l._l.—l._b.—l.EA_L_L_L_L_;M&MMN*.__._;N_L_L_;HM_.

A

NJA. 1721514 Transmission Fluid, 2% gal.
NI 1719650 Transmission Fluid, 1 gal.
M. 1721598 Transmission Fluid, 1 gt

i T T L0 [ S N R N N N R T R )
[a+]
(v +]

{1} Seral Mumbers 0100101 thru 0188995
(2] Serial Numbers 0200101 thru 0289955
13y Sorial Mombarg Q300101 thry 0390050

sCommior Hardware - puschased locally (Grade 5 where apphcable)



BOLENS 16 HP TRACTOR

Figure 4 HAND CONTROLS AND LIFT ASSEMELY
B



+MC

[

MODEL. 1656 {H-16)-Serial Number 0100101 theu 0399999

REF. PART NQ. REF. PART NO.
NO. NO. DESCRIPTION REQ'D NO. NO. DESCRIPTION REQ'D.
1 & 1116287 Scrow, MO, 10-24 = 5/8 . 4 47 1720533 Support, Switch .. ... 1
2 1723440 Throttle Controd - .. . . .. .. 1 48 AT20962  Interlocking Switch Cam . . 1
3 4724527 Knoh Only 48 » 1186230 Hex Nut, 81618 .. ... .. .. 4

{Throttle & Chokg) a2 80 1706782 DBowed Washer ... ... ... 1
4 1728634 Cylindar Repair Kit L P20 PTQ Pivot Control 1
{Incl. Ref. Nos. BS, 86, 3] 1 53 1120210 Pin, Roll 3716« 1 . 1
5 1185885 Kep's Mut, Ng. 19-2d , . . . .. 4 53 1891695 Drive Pin, 516 ¥ 1-1/3 | 1
& 1723439 Choks Control - . - e 1 54 1723368 Pivot EID{‘k ............ 1
T ATZ1BYT Handle Grip . - 1 S5 1723379 PTQ Contral Lewear .. 1
£ 1723404 Hydraulic Gontrot Handle 1 BB 1TRIEEE Grip. .. ... 1
9 1720342 Pillow Block . . Ca 1 57 1177625 Driva Pin, /8 =34, . 1
10 » 1132B48  Mut, Mo, 10- 24 L 2 Sf & 1100346  Cotter Pin, 30732 = 3744 o 1
11 * 1100115 Screw, Mo, 10-24 = 152, 2 =8 1723367 Gompression Spring .- 1
12 1187558 Shakepreof Washer .. ... .. 2 G0 1723380 PTQ Pivat Assembly ... . 1
13 + 1723405 Hydraulic Valve . .. ... . ... 1 €1 1726632 Spring ... .. C 1
14 = 1186220 Hex Wul, 1/4-20 ... . 2 €2 1723381 Support, PTO Control ... ., 1
15 * 110123 Screw, 1/4-20« 1124 2 63 1714243 MNylon Bushing .. .. ... ... 2
165 & 1185839 Shakeproof Washer . . . . . .. 2 64 1185257 Retaiming Ring . . . . 2
17 1185811 Drive Pin, 332 = 1/2 ... . 1 65 1725119 Bracket, Interiock Switch . . . 1
18 1717583 Connactor . .. - 4 66 * 1100055 Hex Hd. Capscrew.
19 1719179 Hosa, Cylinder to Control a3 =144 0000 1
Valye 18-1/2" LG | 1 g7 * 1110110  Self Lacking Mut, 1/2-13 . .. 1
20 1721889 Hose, Control Valye t{J 63 1721070 MNut, Pal 9A46-38 .., ... .. 1
Filter ... . 1 69  1rE3ear Actuat::ur Intarlock Switch | . 1
21 1720288 Hose, Control "u"alve to M 1185730 Ebow, ag I . 3
C}’lll‘ld&r 13347 LG 1 1 1720720 Tool Lift Lever .. ... ..., . 1
22 17202894 Hose, Hydro, PRy, Lo ¥2 1723523 Bushing - ... ... ... .., 1
Hydraulic Control Yalve . . . t 73 1703011 Spring Cotter .., .., ... .. 1
23 » 107382 Fiat Washer, 5416 ... .. ... 3 74 ® 1185496 Lock Nut, 17213 .. ., ., ... 1
74 » 1100078 Capscrew, 5/16-18 * 7/ . .. 3 75 ®* 1100067 Capscrew, 1/42.15=2 ., . i
25 » 111M0T Lock Nut, 5618 .. .. .. .. 1 M 1713122 Bowed Washer . .. .. ... .. 1
26 A70590R  Bowed Washer ... L. 1 77 1720810 Sleeve . . . 1
27 AT20A17 Balt Guide ... L. 1 7B » 1100080 Capscrew, 1/2-13 = 2- 3.-4 1
28 1716584 |dler Pulley . S 2 789 1714783 Spacer . . ... ... 1
a0 = 1100062 Capscrew, 3/8-16 % 2-172 .. . 1 B0 170B425  Clevis Pin. 1/2 = 1116 . . .. 1
31 = 1100086 Capscrew, 3/8-16 = 1-3/4 |, 1 gt = 1100346 Cotter Pin, 332 = 34 . .. 2
az 1726541 Control Shalt . ... ... ..., 1 g2 = 1107372 Washar, Flat 152 .. ... .. i)
33 1185892 Drive Pin, 1/8 =1 1 B3 1714788  Hydraulic Cylindar Assy.
34 1704692 Pin, Bof 176 = 1 e 2 (tncl. Ref. Mos. 84 thru 91) . 1
35 « 1107385 Flat Washer, 172 ... . ... .. 4 B4 9721632 Clevis .. ... ... . ._.... 1
36 1715838 Flanged Bushlng 2 g 172183 “O' Ring, 172 1D ... 1
37 1T20426 Idler Arm oo ... Ll 1 1728637 O Ring, 88 LD ... 1
38 1185647 Bearing .. ... ... ... .... 2 86*" 1721630 Guide 17210 ... L., 1
39 17TI6500  Support, Shaft oo L. 1 1728636 Guide, 28 [0, ... ... .. .. 1
40 « 1100242 Laockwasher, 5716 _ . . & 87 1721626 "O"Ring . ... e 3
41 & 1100044 Capscrew, 5/16-18 # 3/d . 4 Bgg** 1721629 Pistoh Red, 1.2 dia ... 1
47 « 1i07383 Flat washer, 38 . ... ... .. & 1728635 Piston Red, 58 dia. . ... ... 1
43 1716728 Spring . . e 1 B3  17HE283 Wazher ... ... __. ... ... 2
44 » 1185584 Colter Pin, 3)’15 3-"4 ..... 1 a0 1721627 Tube .. .. 1
45 1720883  Interlock Switch . .. . 2 a1 1721825  Cylinder Head .......... 1
48 * 1135844 Shakeproof Washear, 9f16 . 1 97 18962234 Shem (3., .o Requirsd

wCommon Hardwars - purchazed iocally (Grade b where applcable)

S172H2C Valve Dopar Kit
v If not avadlable, replace w/Rapair Kit 1728634,



BOLENS 16 HP TRACTOR

Flgure 5 BRAKE AND HYDRO CONTROL ASSEMBLIES
10



+MC

MODEL 1656 {H-16)- Serial Number 0100101 thru 0399909

REF. PART NO. REF. PART NO.
NO. NO. DESCRIPTION REQYD. NO. NO. DESCRIPTION REQ'D.
1 17235313 Control Mount ..., ., .. .. 1 47 » 1710116  Lock MNut, T/16-20 . 1
2 * 1190243 Lockwasher, 3B | - 5 48 1721492 Comprassion Sprmg . 2
4 * 1100082 Capscrew, 37/8-16 = 22 . 3 449 1185232 [Ohive Pin, 3716 * 1- 1.-"4 ..... 3
4« 1100043 Capscraw, 308-76 = 1-1/4 . 1 50 1165668 Retaining Ring . . . ., . 4
5 1724483 Shim {1302, 1 51 1714233 Nyion Bushing . . .. ... . 2
& *» 11072383 Flat Washer, /8 . 5 52 1705082 Washer ... ... ... z
7 * 1100046 Capscrew, 3/8-16% 1. . . . 2 5301721833 Pedal RH. . ., ..., 1
8 * 1100241  Lackwashor, 1/4 Cs 1 4 1722918 Cantrol Ammo. ... 1
9 ®* 1110706 Lock Nut, 1:4-20 . .. ... .. 1 55 1722820 Pivol Block | . e 1
10 * 11115909 Capscrew, 1/4-20 = 5/8 .. .. 1 56 « 1100350 Cotter Pin, 1/8 1 C 1
11 1723874 Adjusting Bracket .. ..., . 1 87 1722921 Centrol Rod Assembly ..... 1
i2 1721909 Control Mount Support .. . . 1 38 = 1110110 Self Locking Mut, 1/2°13 2
B3 OATRI38E Locking A 11 {F ... L, 1 59 » 1907385 Flat Washer . . .., Ce 2
FEEARAE Locking Ao (31 Lol 1 60 1118302 Retaiming Ring .. ... .. .. 1
14 1723364 Parking Brake Lock . . .. _ .. 1 €1 1722151 Speed Control Arm Assy. . . 1
15 1723339 Parking Brake Stop ... ... I 62 1721612 HodEnd.......... ... 1
16 ® 1188231 Hex Mut, 3/8-16 ., . _ .. _. ] B3 1185215 Retaining Ring . . . .. C 1
17 » 11243 Lockwasher, %/8 ... _ ... .. 2 B4 1720820 Control Pin. ... ... ... .. 1
1B = 1100813 Capscrew, 3/R-16 = 778 . . .. 2 65 17206899 Block Cushion .. . ., ., . . 1
19 & 1177042 Shakeproof Washer ., ... .. 2 68 & 1186248 Jam Nur, 5716-24 - 1
20 1723288 Parking Lock Knob ..., 1 67 1722171 PivotBlock ., .. ... .., .. T
21 1723383 Brake Control Arm .. . . . 1 BB 1722158 BrakeDisc ... .. ... ... .. 1
22 » 11687385 Cotar Pin, 1/16 = 1/2 .- 1 69 1183304 RetainingRing ... ..., .., 1
23 172372 Bushing, Sleeve . ... ... 1 70 1722083 Spring Bracket . ... ..., .. 1
24 110236868 Socket Head Capscrew e 1 ra | 18992471  Extension Spring . ... ... . 1
25 = 1100044 Capscraw, 5/16-18 = 344 . . 1 F2  AT22156 Brake Caliper Assy. (Incl.
26 1185261 Dished Lockwasher, 5716 . .. 1 Ref. Mos. 73 thru BE] e 1
27 V723876 Locking Arm . e 1 73 1719558 Carrier, Salid Side . 1
28 « 1185884  Cobrar Pin, 316 % 34 . 1 74 ATT9560 Puck ... e 2
29 » 1107381 Flat Washer, 1/4 . _ ... . 1 75 1719561 Carrler, Cam Side . . ... 1
30 1720828  Extension Spring 1) ... ... 2 76 ® 1718562 Washer ... ... ..... ... 1
1724582 Extension Spring 2% (3. . .. 2 TT 1722913 Actuating Cam .. ... ... .. 1
21 » 111H0O7  Self Locking Nut, 5/16-18 2 78 1718563 Actuator . ... ..., . 1
32 = 1100078  Cepscrew, 5/16-18 = 7/8 1 78 1719867 Spring . . . . 1
33 1724108 Broake Ammo. .. 1 80 1719564 Washer _. . ... ... ... 1
34 » 1100346 Cotter Pin, 3/32 « 374 . .. . 2 61 1718565 Snap Ring ... ... ...., .. 1
KL 1723362 Brake Rod . . .. 1 82 # 1111688 Capscrew, 1/4-25 « 3 2
A6 1724331 Compression Sprlnq e 1 83 1718559 Spacer ... ., e 2
37 v72B445 Brake Armo, ... ... L. 1 84 17255 Spring ... ... L, 2
38 1185558 Bushing ..., C 2 9% 1718589 Rivel L. 4
38 1186587 Drive Pin, 316> 1-178 . .. .. 1 BE 1720706 Bearing .. ... ..., ... ... 1
40 1723476 Brake Arm ., ... . Ce e 1 87 1720861 Thrust Washer | c - 2
41 1722389 Brake Pedal o ., ., ..., ... 1 BB 1720823 Nowtralizer arm ., ... 2
42 1725518 Pedal Pad . e 1 8% 17H529  Thrust Washer . ... .. 1
43 * 117382 Fiat Washer SO1E L 3 80 {185V32 Hataining Ring .. ... . .. .. 1
44 ® 1893445 Washer . . .. e 2 81 1104435  Waoodrueff Kev, 178 =58 . 1
45 » 1110108 Lock Mut, 3/8- 16 ......... 1 a2 1735201 Brackest (31, 1
a5 1720114 Spacer . e 1 B4 A7RPPER Spacers A1 ...l ... 2

{11 Serial Number 0100101 thru 0199995
i8] Serial Number 0200101 thru 0293595
) Setial Nwmber 0300104 thro 13995809

»Commen Hardware - purchascd locatly {(Grade 5 where applicable?

Ll



BOLENS 16 HP TRACTOR

Figure € FRAME, STEERING AND AXLE ASSEMBLIES
12



+NC

MODEL 1656 {H-16)- Sznal Nurrber 01001€1 thru 0399959

REF.
NQ.

PART
NO,

DESCRIPTION

NO.
REGQ'D

NQC.

DESCRIFTION

REQ'D

—_

— ekl L 1
RO P DO PO — O 0D 00 - O O = LMD

W — —
Lo Bl m Ry |

[l il e
B faa —

el ]
ath

i

42
43

1727415
1731531
1110106
1107383
1721805
1731582
1713122
I 717283
| 717258
11862341
1100243
1100043
11044346
1717269
110644
1185506
17203M
17721895
1100770
1722849
1727845
17704349
152371
1185232
1713383
VE1ZET0
13361
11032826
1713385
1723355
1891 B96
1110152
1185976
1723343
1733354
1725346
1717462
1723345
1488616
1718367
1715855
1715759

171 /444
1728655
T1ES615

21588
1716147

Cap Stearing wheel (1] ... ..
Cap Steering Wheeal (2] (37 ...
Lock Mut, 378 ...............
Flat Washer. 3/8 ............
Steermg Whesl (1 ...
Stecnng Wheel (203,00,
Bowpd Washer ... o
Boarimg. ... o i
Supp, Steering e
Hex Mut, 3/8-16,

Leckwasher, 345
Capscrew, 3816 % 1176
Wondroft Key, 316 x 374 ..
Steering Shaft .. ... .. ...
Capscrew, 38 168 3-174. ...
Jam Ml 35818 e
Frame Tube, LH. .

Frame Tube, F.H. .
Capscrew. 1/8- 16 % 2-3/4. ..
Hitch Pin Hear (5% ... .. ovonn-
Hilzh Pin Front (3% o, oo
Wounting Plate ... oo...... .
Frama Reintorcement .o......
Drive Pir. 318 x1-1454 ...,
Aale Pivot . e
Axle Bupporl oot
Ball Jomnl ..o i
Jdam Mol 12200 .00, as
TigRod.. ... eeveveeeeaaa
Tie Rod Arm, B H.
Drive Pin. GA18x 11752 ...,
Selt Locking Mut. 1/2-20 ...,
Graasa Fting o a.
FrontAxle ... o0 oo n
Tie Rod Arm LI ..o oo
Spindle Assembly, LH. ...
Drag Link .. .. ... .. auvannn
Spindle Assembly, AH ...
Ball Bearing with Scal ...... ..
Clevis #Fin, . oo oa.
Yalve Stom assembly oL
Wheel Only {Incl.

Rel Me. 31) .. oonen oo
Tie, 16 x 6.50-5

[Goodveas) ... . ......
Tire, 16 2 650 &

[Carlisle]. ... o
Erll Bearing. ... ...ovvvia o
Washar (14, oLt
Set Collar (11, oo

My fa B B ™A [ ] PAPIMI — — — = — ] b ) — o P — — [ b — PRSI EN — — =L — L e (N0 —= — — —h LT —

REF. PART
NO. NO.
4% « 11B¥EhS
46 1721245
17158599

47 1185668
48 1705082
49 1185558
B0 1716563
51 = 1703093
52 1713809
53 1721932

54 1713811
Lo = 7gANtE
56 1185284

&7 171346
FFAYRED

BE = 1100088
w | 100047
20 1741
HO & 11HG6233
A1 w 1100245
G2 1703001
a3 171601
64 1772527
17286851
17286858

Bh 1TIBTAT

6 1185348

Capsorew, 174-20 %1 (11, ..
Dust Cap 1-5/8 1.0 ... ..,
Bust Cap. 117210 ...,
Fetaming Ring . ...... ...,
Washer .
Sleeve Beanng
Stocring Arm . -
Flat Washer, 41754 diz.
Steerin Gcar ...............
Crass Shaft ... oL
Steerng Pinicn
Flat Washer .. ... 0000
Orive Pimo 174w 2,00 ..
Mountirg Capeli.......... ..
hounting Cap (205 ..o
Capscrew, 376-18 &

[ T I
Capscraw, ﬂiB 16 =

1-1/2 [2103
Hilch .
Lok, Nu1 17295
Lockwasner, 1/7 .
Cofter Fin.
Valen E-T:—*rn .-’t'-“.a:-‘n L.I'-.-'
Tuheress T.ae,

23x105012(11...., a
Tubeless Tire, 23 x 9.50- 12

[Goodyeart (2143 ..., -,
Tubalese Tire, 23 » 8.50-12

[Carligley (21 (3,0 eooaaa
Wheot Onbv ..o oL
Roll Pin, 174 %1 174 (2383, ..

MODEL 18834 AGRI. TIRE KIT

G7 1715787
17160711
1723199

Wheel Assermnbly oo oL e ...
Valhe .
Tire, 23 W 105012

MODEL 18835 LAWN & GARDEN TIRE KIT

g8 17157487
17160
1727300

69 101085

FLCI W VL

Mi 1773284

ki, 1723479

Whee! Adssembly oo
VAl e e
Tire,. 23 x99312.,,....... ...

Bolt. Hub ...................
Washeor, Trrust (274538 .......

Gredse Gun
Grease, Muti-purposo

PARIEIRE =08 thJAA_E_NAEVum

ra

PRI MafIPg P

hiis [l

{1y Sarial Numbers 100101 thru 0199998
{2 Serial Mumbers 0200101 thru 028999%
[3Y Serial Numbers 03001071 thru 0399699

aCzormon Hardware - purchazed locally (Grade 5 where applicablas)

11



BOLENS 16 HP TRACTOR

. A B ALK
YEL ' I ware
LOW ¢3}<\. — -~ L_ IGNITIOM SFHITCH
: L VIEWED FROM REAR
[- J - KH]
: IO T 103 . -
ECREW  HEAT DEFLECTOR *:.:;\
— | MOUNTING HEN
. 34-—| sCREW - o ;
: - J‘/ GREEM o~ 1 i .l
. ’ | Lo IEI- i
\ ] BLasK e, ,-/r
POSITION 1. COFF

POSITION 2 = RUN &
ACCESRORT

" vELLOW

POSITHIM 3 — START

" REAR VIEW OF CONSOLE

Flgure 7 ELECTRICAL SYSTEM '-
" -



+MC

MODEL 1656 {H-16)- Serial Number 0100101 thri; 03995999

REF. PART NO. REF. PART NO.
NO, NO. DESCRIPTION REQ'D. NO. NOQ, DESCRIPTION REQ'D,
1 1726435 Haoadhger (Mfg. #4406-17 ..., 2 J # 1185987 Round Head Screw .......... 2
2 1BOBB0E Ret3inod ... .. ..vvevrnnnnss.n 2 23 1TBE9BE Spesd Nt Lo o 2
3 1719510  Battery Lead {Positive] ... .. .. T 24 * 11RAG208  Hex N, MNa. 1032 .......... 1
4 1716636 Battery Lead (Ground) ....... 1 20 & 1186230 Hex Nul, 571818 .. ... .. ... 7
L 1721413 Battery Terminal Boot .. ... ... 1 6 IANTO4E Smencid (10 ... ¥
& 1709852 Wing Nut, 1/4.20 .., ........ 2 1729047 Solenoid (2 (3.0 0L 1
71724056  Decal, Battery Instruction ... .. 1 27 1722626 Wiring Harmess (19, ... ... .. 1
8 17208383 Battery Clamp. ... ... 2 1728622 Wirng Harness (2304 .. 1
8 1718108 Battery Clamp Hod. .......... 2 28 1722088 Fuse Malder..... ... ........ 1
10 1718027 Batery 12% 45 Amp ..., 1 29 1720076 Fusc, 20AME (1. . ceeie... 1
11 176111 Battery Carrier .............. 1 1729528 Fuse, 30 AMP (270500000 1
12 » 1185877 Truss Hd, Screw. 40 1717384 Lead Heoadlight. oo 1
SATE-TE N SAE L. 4 J1TER0E3 Wire. Lead ... 1
13 118BA73  Tinrarman Myt 51618, .. 4 32 1723705 Wire bead ... ... ... 1
14 1725031 Ammeter 1 ool f 33 1A173/0 Faad, Headlight, ... ... &
1718030 Ammeter (20030 ... .. 1 24 1719511 Wire, Lead ... eaeee i, 1
15 1775644 Light Switch. ... ... ... ... 1 35 - Rectifier - Regualator. . ..o ... 1
16 1722275 Igmition Switch {Inc. Ral. 3 1720883  Interlock Swatch ..ol 2
T T 1 A7 1721037 Insulated GhHp oL e eea 1
17 ITIB2BE Key Gnly ... ... .. ... 1 J5 1T21252 SHp oL .. 2
1 1728615 Reflector. .. ... . ..., .. 2 39 » 1115931 Phillips Screw,
78 #1115835  Phillips Sorew, 14203754 . 2
Trd-20w 35,000 0000 2 40 = 111006 Sof Locking Mot 1/4-20 .., 2
20 = 1186229 Hex Mut, 1/4-20,............ Z2 41 1RN3345 Cable Tie (2" (5. ... .. 1
21 = 110241 Lockwasher, 1/4 z2

1) Serial Numhbers Q100401 thru 0199699
(2] Serial Numbers 0200101 thry 0269099
(2) Serial Numbers 03001071 thru D399389

*Cormmon Hardware - purchase lorally [ Grade Swherg applicabla)

“*Purchase from your Tecumsen, Lauson-Power Products Parts Outlet,

15



